
Wheeliebars 70". Multi-jig (1,85m) Updated: 2022-11-04

Qty Name Kg/pc Kg/tot. Sek/pc excl. VAT Total excl. VAT Total incl. VAT Sek/pc excl. VAT Total excl. VAT Total incl. VAT

Module

2 Beam 70. 1850 6,22 12,4 1022 2043 2554 817 1634 2043

4 Crossbeam 70. 550 1,98 7,9 747 2988 3735 598 2390 2988

4 Leg 700 1,6 6,4 614 2457 3071 491 1966 2457

4 Leg extension 200 0,94 3,8 413 1652 2066 330 1322 1652

2 Crossbar 600 0,56 1,1 200 401 501 160 320 401

6 Diagonal 742 0,67 4,0 194 1161 1451 155 929 1161

4 Beam U-reinforcement 60. 30 0,09 0,4 160 639 799 128 511 639

4 Foot 0,06 0,2 89 357 446 71 286 357

100 Bolt w/ flange, M8 x 12 0,01 1,0 2,68 268 335 2,68 268 335

20 Nut w/ flange, M8 0,01 0,2 1,81 36 45 1,81 36 45

37,5 Total: 12002 15003 Total: 9662 12078

Qty Name Kg/pc Kg/tot. Sek/pc excl. VAT Total excl. VAT Total incl. VAT Sek/pc excl. VAT Total excl. VAT Total incl. VAT

Adjustments

6 Beam 70. 650 w/M8 1,61 9,7 793 4758 5948 634 3807 4758

12 Beam Adjuster 70 0,32 3,8 204 2448 3060 163 1958 2448

4 Height adjuster 100, 650 1,45 5,8 385 1540 1925 308 1232 1540

12 Rod end adjusters 0,0 100 1200 1500 80 960 1200

25 Bolt w/ flange, M8 x 16 0,01 0,4 2,87 72 90 2 57 72

15 Bolt w/ flange, M8 x 30 0,02 0,2 3,96 59 74 3 48 59

19,9 Total: 10078 12597 Total: 8062 10078

Qty Name Kg/pc Kg/tot. Sek/pc excl. VAT Total excl. VAT Total incl. VAT Sek/pc excl. VAT Total excl. VAT Total incl. VAT

Shims

4 Tube adjuster Shims 0,5mm 0,01 0,04 31 122 153 24 98 122

4 Tube adjuster Shims 1mm 0,02 0,1 31 122 153 24 98 122

4 Tube adjuster Shims 1,5mm 0,03 0,1 31 122 153 24 98 122

4 Tube adjuster Shims 2mm 0,04 0,2 36 143 179 29 114 143

4 Tube adjuster Shims 2,5mm 0,06 0,2 41 163 204 33 131 163

4 Tube adjuster Shims 3mm 0,07 0,3 48 194 242 39 155 194

4 Tube adjuster Shims 4mm 0,09 0,4 51 204 255 41 163 204

4 Tube adjuster Shims 5mm 0,11 0,4 54 214 268 43 171 214

4 Tube adjuster Shims 10mm 0,22 0,9 99 398 497 80 318 398

2,6 Sum: 1683 2104 Sum: 1346 1683

Tot.

100 Bolt w/ flange, M8 x 12 0,01 1,0

25 Bolt w/ flange, M8 x 16 0,01 0,3

15 Bolt w/ flange, M8 x 30 0,02 0,2

20 Nut w/ flange, M8 0,01 0,2

Sek/pc excl. VAT Total excl. VAT Total incl. VAT Sek/pc excl. VAT Total excl. VAT Total incl. VAT

Subject to possible changes Total: 23763 29703 Total: 19071 23839

* Discounted price is when you buy a kit.

You pay Swedish VAT if you buy in Sweden or from a EU country with out a VAT number.

If you have a EU VAT number you don’t need to pay VAT.

Out side EU, you don’t need to pay VAT, but you have to pay import tax in your country.

Weight List price, Sek Discounted price. 20%

Kg/tot.

60,0

Weight List price, Sek Discounted price. 20%

Weight List price, Sek Discounted price. 20%

Weight List price, Sek Discounted price. 20%


